

CIN:U74220DL1998PLC092698

**TEST REPORT**

Test Report Issued To:

**UNITED POLY ENGINEERING PRIVATE LIMITED**

D-13/3,OKHLA INDUSTRIAL AREA, PHASE-II, NEW  
DELHI, DELHI, INDIA, 110020,

Test Report No: D190629014/D190629014-1

Date of Issue: 29-Jun-2019



Sample Booking/Receipt Date: 29-Jun-2019

Date of Start of Testing: 29-Jun-2019

Date of Completion of Test: 29-Jun-2019

Customer Relationship Number 8252

**Sample Description :**

SS SHEET 3"X3"-0.6 MM THICK MARKED-I4851



**Customer Reference No**

S.NO.3747 DT.28.06.19

**Kind Attention :** MR. R.C. RAWAT

**E-Mail:** quality@unitedpoly.com

**Contact No:** 9871022896

**Sample Condition :** NA

Sample Quantity (Approx) : NA

Sample Size (Approx) : NA

SAMPLE NOT DRAWN BY OUR LABORATORY. THE RESULTS RELATE ONLY TO THE ITEMS TESTED

Digitally signed  
by Swapan  
Mandal  
Date: 2019.06.29  
16:46:17 +05:30

Report Issued By

ULR-TC549219000042596F

Authenticity of report can be verified by mail at [verification@spectrolab.in](mailto:verification@spectrolab.in)

This is a Digitally Signed Report and hence doesn't require Physical Signature.

Spectro Analytical Labs Limited, E-41, Okhla Indl. Area, Phase-II, New Delhi-110020(India)

Phone :+91-11-40522000, 41611000 || Web: [www.spectro.in](http://www.spectro.in)|| Email: [care@spectro.in](mailto:care@spectro.in)

BIS, DGS&D, DDA, MOEF and DGCA Approved, ISO 9001:2008, ISO 14001:2004 & OHSAS 18001:2007 Certified Laboratory

Please refer to our Website <http://www.spectro.in/spectro-policies.html> for Terms & Condition

**TEST REPORT**

Report No. D190629014/D190629014-1

**STAINLESS STEEL**

Date: 29-Jun-19 04:31 PM      Program: Fe-30-X  
 Sample ID: ID-D190629014-1      Comment: SS/Fe

Element	%	Specified	Conformity	Test Method
Carbon	0.045	0.080 Max	Yes	ASTM E-1086-2014
Silicon	0.510	0.750 Max	Yes	--do--
Manganese	1.18	2.00 Max	Yes	--do--
Sulphur	0.007	0.030 Max	Yes	--do--
Phosphorus	0.0320	0.045 Max	Yes	--do--
Chromium	18.82	18 Min - 20.00 Max	Yes	--do--
Nickel	8.02	8 Min - 10.50 Max	Yes	--do--
Nitrogen	0.035	0.100 Max	Yes	SOP/CHE/00-SS

Remark: Sample Conforms to Grade AISI304 with respect to above test.

-----

*[Handwritten Signature]*  
 Analyst Signature



Testing(TC-5492)

-- End of Test Report --

ULR-TC549219000042596F



Authorised Signatory